
PARTS MANUAL

ELECTRIC SCISSOR LIFTS
JCPT0507, JCPT0607

WARNING
THE MANUFACTURER SHALL NOT BE HELD LIABLE IN CASE OF FAULTS
OR ACCIDENTS DUE TO NEGLIGENCE, INCAPACITY, INSTALLATION BY
UNQUALIFIED TECHNICIANS AND IMPROPER USE OF THE MACHINE

DO NOT OPERATE THIS MACHINE UNTIL YOU READ AND UNDERSTAND
ALL THE DANGERS,WARNINGS AND CAUTIONS IN THIS MANUAL



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual
Chassis, All Models

2



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual

No. Parts  No. Description Qty. Remark 

1 GB/T 818-2000 Screw M6×20-H 8   

2 GB/T 97.1-2002 Washer 6 8   

3 GB/T 6182-2000 Nut M6 8   

 2 kcoL 21021-0360TPCJ 4   

 2 edilS “02-2067 5   

6 JCPT5007M-120000 Battery box weld 1   

7 JCPT5007M-100011 Control plate  1   

8 GB/T 70.1-2000 Screw M4×6 1   

9 JCPT5007M-100104 Connect nut  1   

10 JCPT1212HD-13242 Sleeve 1   

11 JCPT1212HD-13241 Connector 1   

12 GB/T 97.1-2002 Washer 10  9   

13 GB/T 6170-2000 Nut M10 1   

 1 gnildnaH   41   

15 JCPT1212HD-13250 Handle 1   

 1 hctiws yeK   61   

 1 hctiws nwod-pU   71   

18 GB/T 859-1987 Washer 5 6   

 1 rotacidnI   91   

 1  regrahC A52 V21 02   

21 JCPT5007M-110012 Charger anchor 1   

22   1 hctiws lliK   

 HA021 1  yrettaB   32

24 GB/T 70.1-2000 Screw M10X25 2   

 Wk8.0 1  pmuP  52

 1  hctiwS levarT 8018-ZT 62   

27 GB/T 97.1-2002 Washer 4 4   

28 GB/T 93-1987 Washer 4 4   

29 GB/T 6170-2000 Nut M4 4   

30 GB/T 70.1-2000 Screw M4×16 2   

 1 taes hctiwS   13   

32 GB/T 70.1-2000 Screw M5×12 1   

33 GB/T 70.1-2000 Screw M4×35 2   

3



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual

No. Parts  No. Description Qty. Remark 

34 JCPT5007M-100012 Plate  1   

35 GB/T 97.1-2002 Washer  5 10   

36 JCPT5007M-110000 Chassis weld 1   

37 GB/T 70.1-2000 Screw M5×10 2   

38 JCPT5007M-100020 Pedal  1   

39 GB/T 70.3-2000 Screw M10×25 8   

 2  tengaM   04   

41 TJ00001-S 6’’ swivel wheel 2  

42 GB/T 6182-2000 Nut M10 8   

43 GB/T 5783-2000 Bolt M5×10 4   

44 GB/T 93-1987 Washer 6 5   

 2 kcoL 310001-M7005TPCJ 54   

  2 leehw’’6 r-10000JT 64

 1 tiucric evitcetorP   74   

48 GB/T 6170-2000 Nut M8 4   

49 GB/T 889.2-2000 Nut M10×1 8   

50 GB/T 93-1987 Washer 6 3   

 1 raludoM   15   

 1 rotcatnoc CD   25   

53 GB/T 818-2000 Screw M4×10-H 2   

 1  taeS   45   

55 JCPT5007M-110013 Seat Plate  1   

56 GB/T 70.1-2000 Screw M6×25 3   

57 GB/T 818-2000 Screw M5×10 17   

60  25’’Bi=57N.1PZ Towline  1  

 
 
 
 
 
 
 
 
 
 
 

4



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual

Scissor Assembly  
JCPT0507  
 

 
 
 
 
 
 
 
 
 
 

5



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual

No. Parts  No. Description Qty. Remark 

  1 mra 1 rennI 001131-M7005TPCJ 1

  1 mra 1 retuO 002131-M7005TPCJ 2

  41 1 elxA 900131-QM7005TPCJ 3

  2 2 elxA 010131-QM7005TPCJ 4

  02 egnalf daeB  5

6 GB894.2-1986 Bead flange D20 20  

  2 mra ytefaS 600131-QM7005TPCJ 7

8 JCPT5007MQ-131007 Safety Arm Spacer 2  

  04 6 recapS 2002-1.79 T/BG 9

10 GB/T 5783-2000 Bolt  M6×20 5  

  02 6M  tuN 0002-1.988 T/BG 11

  1 mra 2 rennI 003131-M7005TPCJ 21

  1 mra 2 retuO 004131-QM7005TPCJ 31

  2 egdirb eriW 400131-QM7005TPCJ 41

  1 mra 3 rennI 005131-M7005TPCJ 51

  1 mra 3 retuO 006131-M7005TPCJ 61

  4 redils 200131-QM7005TPCJ 71

18 JCPT5007M-131001 Axle for Slider  6  

  1  rednilyC 001351-QM7005TPCJ 91

20 JCPT5007MQ-131008 Axle for Cylinder  2  

  22  gniraeB 3202-52 12

22 GB/T 5782-2000 Bolt  M10×90 18  

  2 niP S.56x6 32

  1  recneliS  42

 
 
 
 
 
 

6



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual

JCPT 0607 
 

7



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual

 
 
 
 
 
 

No. Parts  No. Description Qty. Remark 

  1 mra 1 rennI 001131-M7005TPCJ 1

  1 mra 1 retuO 002131-M7005TPCJ 2

  41 1 elxA 900131-QM7005TPCJ 3

  2 2 elxA 010131-QM7005TPCJ 4

  02 egnalf  daeB  5

6 GB894.2-1986 Bead  flange D20 20  

  2 mra ytefaS 600131-QM7005TPCJ 7

8 JCPT5007MQ-131007 Safety Arm Spacer 2  

  04 6 recapS 2002-1.79 T/BG 9

10 GB/T 5783-2000 Bolt  M6×20 5  

  02 6M  tuN 0002-1.988 T/BG 11

  1 mra 2 rennI 003131-M7005TPCJ 21

  1 mra 2 retuO 004131-QM7005TPCJ 31

  3 egdirb eriW 400131-QM7005TPCJ 41

  1 mra 3 rennI 005131-M7095TPCJ 51

  1 mra 3 retuO 006131-M7005TPCJ 61

  4  redilS 200131-QM7005TPCJ 71

18 JCPT5007M-131001 Axle for slider   6  

  1  rednilyC 001351-QM7005TPCJ 91

20 JCPT5007MQ-131008 Axle for cylinder  2  

  22  gniraeB 3202-52-fS 12

22 GB/T 5782-2000 Bolt  M10×90 18  

  2 niP S.56x6 32

  1 mra 4 retuO 006131-M7095TPCJ 42

  1  recneliS  52

8



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual 

Platform All Models 
 

9



OPERATOR’S MANUAL with Maintenance Information  
Parts Manual

No. Parts No. Description Qty. Remark 

1 JCPT5007MQ-146100 Singe Deck 1   

 8 8M tuN 0002-0716 T/BG 2   

3 GB/T 93-1987 Washer 8 9   

4 GB/T97.1-2002 Washer 8 20   

 4 8M tuN 0002-2816 T/BG 5   

6 JCPT5007MQ-146210 Rail,(Right) 1   

7 GB/T 5782-2000 Bolt M6×50 8   

8 TYHY6957-8020 Hinge 31 2   

 1 rooD 022641-QM7005TPCJ 9   

10 GB/T97.1-2002 Washer 6 16   

11 GB/T 93-1987 Washer 6 8   

12 GB/T 5780-2000 Bolt M6×40 1   

13 JCPT3707M-43301 Doorknob 1   

 9 6M tuN 0002-2816 T/BG 41   

15 JCPT5007MQ-146230 Rail,（Left) 1   

16 JCPT5907M-00016 Hold of console 1  

17    1  rellortnoC 

18 JCPT5007MQ-146300 End rail  1   

19 GB/T 5782-2000 Bolt M8×50 12   

20   1 xoB ,koobdnaH   

21 GB/T 70.3-2000 Bolt M5×20 4   

 
 
 
 
 
 
 
 

10



OPERATOR’S MANUAL with Maintenance Information  
Inspection and Repair Log 

Inspection and Repair Log 

 stnemmoC etaD

11




